Introduction

By Agreement dated June 27, 1969, the Fayette Engineering Company was
authorized by the then Pennsylvania Department of Mines and Mineral Industries (now
Pennsylvania Department of Environmental Resources) to perform a study of Redstone
Creek to determine sources of pollution (mainly mine drainage) and recommend steps to
abate or treat the pollution.

The study was to highlight the combined treatment of sanitary sewage and mine
drainage.

The mine drainage discharge is from an abandoned mine near the mining
community of Phillips, said community and mine drainage is located about two miles
north of the City of Uniontown, Fayette County. The sanitary sewage is from the
Township of North Union which includes the community of Phillips.
[...]
Township and conveyed to a joint mine drainage sewage treatment plant would be 1

million gallons per day.

Since most of the area of North Union Township to be sewered in a joint
treatment plant would be mostly residential in nature, normal concentrations of B.O.D.
and suspended solids - 205 ppm and 240 ppm respectively - should be used for design

purposes.

Treatment Requirements

The Pennsylvania Department of Environmental Resources in accordance with
its powers under the Clean Streams Law conducted a hearing in Uniontown in August 1,
1972 during which hearing water quality standards for Redstone Creek and its tributaries
were presented. The standards recommended for discharges to Redstone Creek consist
of the following:

1. The total biochemical oxygen demand shall not exceed 20 mg/I

2. Ammonia nitrogen shall not exceed 1.5 mg/l as N

3. Total suspended solids shall not exceed 25 mg/!

4. Dissolved oxygen shall equal or exceed 5.0 mg/l

It is to be noted that these standards make no reference to mine drainage
constituents such as iron, acidity, manganese, dissolved solids, hardness, etc. Based
upon discussions with engineers of the Bureau of Sanitary Engineering, Pennsylvania
Department of Environmental Resources standards pertaining to mine drainage dis-
charges limit the total iron content in the treated discharge to 7 ppm and the pH to 6 to 9.
If limitations are placed on the other constituents at a later date, the design basis of the

facilities

14



Owner
14


proposed herein will have to be re-evaluated to ascertain that any new standards can be
met.

The standards reported above have been used as a basis for developing
engineering solutions to the mine drainage and sanitary sewage investigated, studied,
and reported herein.

North Union Township was ordered by the Pennsylvania Sanitary Water Board in
December, 1966 to discontinue its sewage discharges to Bennington Spring Run, Cove
Run, and Redstone Creek within two years. In 1967, a sewage feasibility report was pre-
pared for the township and in 1969 preliminary plans of sewerage facilities were
completed. Since that time, the township has been ordered by the Pennsylvania
Department of Environmental Resources to have final plans completed by March 1,
1973, and, at the same time, enter into negotiations with the City of Uniontown providing
for joint treatment facilities. The steps which North Union Township ultimately takes to
comply with the recent orders depends, to a great extent, on the feasibility of the

township joining in the project which is the subject of this report.

Preliminary Basis of Design

Utilizing data obtained in the laboratory and design requirements established by
the Pennsylvania Department of Environmental Resources, a preliminary basis of design
has been formulated for both the mine drainage and sanitary sewage treatment and

solids disposal facilities. These basis of designs are presented in Table 5.

15



Owner
15


TABLE 5
Preliminary Basis of Design

Mine Drainage

Flows - _mgd _gpm
Minimum 4,5 3120
Average 5.5 3800
Peak 10.0 6950

Iron - Lbs/day

Ferrous 9650
Ferric 5350
Total 15000
Acidity - Lbs/day 13500
ILime Requirements - ‘Lbs/day 14000
Oxygen Requirements - Lbs/day 360

Sludge Resulting from Treatment

Dry Solids
Percent 1.2
Lbs/day 30,000
Volume - millions gallons per day 0.35

16



Owner
16


Sanitary Sewage

Population

1970
1985
2010

Flow

Average
Minimum

Peak

- B
o o

N (=] -
L]
=N

.5

Biochemical Oxygen Demand

Parts per million |

Pounds per capita
Lbs per day

Suspended Solids

PPM

Pounds per capita

Total pounds per day

Sludge Resulting from_Treatment

Per Cent (%)

Dry Solids ~ Lbs/day

Volume --mgd

6,000
10,000
15,000
ﬂHI_‘[_t
695
275

1750

205

0.17

1700

240

2000

0.9

2100

0.028

The design basis presented above, has been used to design treatment facilities

proposed herein.

17



Owner
17


Treatability Studies

Laboratory investigations and studies were conducted both separately and
together on samples of mine drainage and sewage in the summer of 1970. Samples of
mine drainage were taken daily and delivered to the McKeesport Sewage Treatment
Plant, where the samples were analyzed along with samples taken of the raw sewage
influent to the plant. All samples were analyzed and treatability studies were performed
in the McKeesport Sewage Treatment Plant laboratory. The results of the analyses
performed on McKeesport sewage are shown in Exhibit IV, and,. as previously
discussed, the mine drainage analyses are shown in Exhibit V.

Since the actual ratio of raw sewage to the mine drainage is estimated to be
about 1 to 6 ( 1 mgd North Union Sewage to 5.5 mgd mine drainage sewage), tests were
performed on 1000 ml samples using 850 ml of mine drainage to 150 ml of McKeesport
raw sewage.

Varying concentrations of lime, anionic polyelectric and chlorine were added to
six 1000 ml beakers. These beakers were then mixed by a gang stirrer which mixed all
six solutions evenly. Each solution was mixed at 80-100 revolutions per minute, at 50
revolutions per minute for 5 minutes and at 20 revolutions per minute for 10 minutes.
Following mixing, the contents of the beaker was permitted to settle for predetermined
periods of time to assimilate conditions that would be experienced in a waste water
treatment plant. After settling, 100 ml of supernatant was pipetted off each beaker into
which one drop of ferrocyanate was added. This procedure was used as a qualitative
means of determining the ferrous iron concentration in the beakers. The color which

developed was

18



Owner
18


compared to untreated mine drainage which developed a very dark blue-green color
when a drop of ferrocyanate was added to it. A completely negative test (no ferrous iron
present) was indicated when the supernatant into which the ferrocyanate was added
turned yellow.

The treated beakers were also inspected for turbidity, volume, texture and color
of sludge, and floating particles and scum. Conclusions were then drawn using these
parameters.

The results of the treatability studies are presented in Exhibit VII (Tests 1 through
23). We theorized that which the chloride, iodide, nitrate, sulfate and the oxides of
ferrous iron (Fe™™) are very soluble in water, and the carbonates, hydroxides, oxalates,
phosphates and sulfides of the ferrous iron are only slightly soluble, ferric iron (Fe+3)
compounded with these ions are very insoluble in water. We therefore tested, as the first
step in our treatability studies, the oxidation of the ferrous iron to ferric iron. Considering
the economics and results of tests using various oxidizing agents, we concluded that
oxidation with air would produce the best overall results.

In view of the above, the addition of sewage to the mine drainage with the iron in
the ferric state should result in the reduction of sulfide chlorides and phosphates present
in the sewage. The sewage also served to raise, to a small degree, the pH of the mine
drainage. This adjustment proved insignificant, mainly because the pH of the mine
drainage during the sampling period was 6.5 to 6.8, and the dilution factor is 6 to 1, mine

drainage to sewage, respectively.

19



Owner
19


It was interesting to Note however, that the pH of the mine drainage sample
decreased and the ferric iron increased as the time the sample was exposed to the
atmosphere increased. This is believed to be caused by the sample absorbing CO, and
oxygen from the air forming carbonic acid and causing the ferrous iron to be oxidized.

It was found that lime in concentration of 2-00 to 300 ppm followed by a 2 hour
aeration and 2 hour settling period produced the best results. At these lime
concentrations a scum developed which when aerated and chlorinated disappeared. The
scum is thought to be residual ferrous iron.

Anionic polymers added in concentration varying from 0.3 to 0.5 ppm did produce
the best results but the results were riot that significant to warrant their use.

Oxygen added by air appeared to be the most effective oxidizing agent for the
mine drainage. According to studies performed by others in order to increase the
oxidation of ferrous iron in concentrations greater than 150 ppm the water must be kept
saturated with oxygen. Furthermore it has been shown that 0.14 ppm of oxygen is
required to completely oxidize 1 ppm of ferrous iron. These conditions are met using
conventional aeration practices available today.

An aeration time of 2 - 3 hours was found to be optimum in oxidizing the iron to
the ferric state. Aeration periods lasting longer than 3 hours tends to break up the ferric
precipitates which are formed during the first 2 to 3 hours of aeration. Although the mine
drainage and sewage are both amenable to treatment by aeration the detention periods
required to satisfy the B.O.D. of the sewage are several times those periods required for

ferrous oxidation.

20



Owner
20


The mine drainage to sewage ratio would require a larger aeration basin to
satisfy the B.O.D. thus resulting in increased costs for "tankage" which is not needed.
These two points indicate that more suitable results would be obtained if the two waste
streams were aerated separately. It was found however that the dilution afforded the
sewage by the mine drainage did reduce the B.O.D. to where aeration periods required
to satisfy ferrous iron oxidation coupled with chemical treatment and sedimentation
should provide the degree of treatment required for discharge to Redstone Creek.

Conventional settling times of 2 to 3 hours were found to produce satisfactory
results. Surface settling rates could not be examined in the laboratory but it is
recommended that the rate at peak design flow should not be greater than 1000 gallons

per square foot per day.

21



Owner
21


PROPOSED FACILITIES

The following treatment processes are necessary to treat the mine drainage and
sewage:

Suspended BOD Removal

Dissolved BOD Removal

Lime and/or Limestone

Neutralization pH Adjustments

Ferrous Iron Oxidization

Ferric Iron and Settable Solids Removal

Dissolved Solids Removal

Suspended Solids Removal

Sludge Pumping Thickening and Disposal

Final Effluent Chlorination

Various flow sheets were developed. These consisted of treating, the flows as a
single waste stream to completely separate waste streams. Combinations of processes
were also developed. Plate Il shows the most acceptable process developed.

Although considerable research is currently being conducted in the treatment of
mine drainage using different. techniques; ie, reverse osmosis, ion exchange,
electrochemical oxidation etc., neutralization with lime and a combination of lime and
limestone in combination with ferrous oxidation with air has been proven by actual field
application and laboratory studies to still be the most practical treatment method. We
have therefore used aeration and the lime and/or limestone neutralization method in our

flow sheet. Table 6 is the preliminary design basis for the units that

comprise the process. The proposed sewers described in the design

22



Owner
22


basis are required to convey the sewage from North Union Township to the site of the
mine drainage for treatment, and the raw sewage pumps are required to lift the raw
sewage to the treatment units.
TABLE 6
Combined Sewage and Mine Drainage
Treatment Plant
Preliminary Design Basis

Proposed Sewers

Rankin Run Interceptor

Design Population 1,500
Design Flow - Gal/Day 375,000
Size of Sewer - Inches 8
Length of Sewer - Feet 8,000
Capacity of Sewer @ Min. Slope - Gal/Day 450,000

Redstone Creek Interceptor

Design Population 8,500
Design Flow - mgd 2.12
Size of Sewer - Inches 18
Length of Sewer - Feet 4,000
Capacity of Sewer @ Min. Slope - mgd 2.3

Proposed Raw Sewage Pumps

Design Population 10,000
Design Flow - mgd 2.5

- gpm 1,750
Number of Pumps 3
Capacity of Each - gpm 900
Total Dynamic Head - Feet 35

23



Owner
23


Aeration Tank - (Sewage Only)

Design Flow - mgd 1

gpm 695
Number 2
Size - Each 34 x 34 x 15 SWD
Capacity - Gallons 258,000
Detention Time - Hours 6.2
Air Requirement - Ft.3/1b. BOD 1,500
Aerator Capacity - cfm 2,080

Settling Tank (Sewage Only)

Design Flow - mgd 1

- gpm 695
Numbegr ; RIS ST 1
Size - Each - Ft, 4O dia x 7 SWD
Overflow Rate - gpd/ft.° 795
Detention Time - hrs. - Total 1.57
Return Sludge - gpm 695

Flash Mixer and Lime Reactor - Mine Drainage (MD)
~and Sewage (Sew)

Design Flow - mgd 6.5

- gpm 4,500
Number 2
Size - Feet - Each 17.5 x 17.5 x 10 SWD
Capacity - gallons - (Total) 45,500
Detention Time - Minutes 10.2

24



Owner
24


Oxidation Tank (MD and Sew)

Design Flow - mgd
- gpm
Number
Size - Feet (each)
Detention Time - Hrs.
Air Requirement - SCFM
Settling Tank (MD and Sew)

Degign Flow - mgd
Mine Drainage
Sewage

Return Sludge

Design Flow - gpm
Number
Size - Feet (each)
Detention Time - Hours
@ 9.0 mgd
@ 6.5 mgd
Overflow Rate - gpd/ft.2
@ 9.0 mgd
@ 6.5 mgd
Return Sludge - gpm

Total

25

6.5

I, 500

2

50 x 50 x 15 SWD
2

3,000

505
1.0
2.5
9.0
6,250
2

90 Dia. x 10 SWD

2.51
3.45

710
5385
6,250


Owner
25


Sludge Drying Lagoon

Dry Solids - 1bs/day

Lime - 40% Recovery 6,600

Sewage Solids 1,800

Ferric Sludge 13,500

Total 21,900

Moisture Content - % 90
Number 2
Size - each - feet 100 x 100 x 5 SWD
Sludge Holding Capacity --2' depth-days 180

Chlorine Contact Tank

Design Flow - mgd 12.5
Number 2
Size - Feet - each 30 x 30 % 10
Detention Time - Minutes 15

Control and Chemical Feed Building

Building to house chemical feed equipment, sludge pumps, chemical storage,

chlorination, laboratory, raw sewage pumps, blowers.

It is estimated that approximately 3 to 5 acres will be required to construct the
proposed facilities presented in Table 6.

Cost Estimates

Preliminary construction and operating cost of the facilities proposed herein are
estimated to be $2,850;000 and S205,000 respectively. A detailed breakdown of these

costs are presented

26



Owner
26


in Exhibits IX and X. If a project is undertaken to treat only the mine drainage the
construction costs are estimated to be 52,000,000.
Financing

Financing the proposed facilities with the Pennsylvania Department of
Environmental Resources and/or other Federal or State agency assuming the total initial
construction costs and the Township of North Union assuming the annual operating cost
does not appear to be favorable so far as the township is concerned, especially in view
of the fact that a sewage treatment plant to serve the township alone would probably be
eligible for a combined State-Federal construction grant amounting to about 70% of the
construction costs.

Annual costs to the township to construct and operate separate sewage
treatment facilities are estimated to be approximately 3125,000 (includes debt service
and coverage in the initial construction investment).

We have therefore concluded that it is not economically feasible for the Township
of North Union to participate in a joint treatment plant under the conditions stipulated
above. However, in view of the emphasis being placed on regional systems every effort
should be pursued to arrange financing so a combined treatment project could be

undertaken.

27



Owner
27


Summary of Conclusions

The following conclusions are made as a result of the investigations and studies
reported herein.
1. Pollution of Redstone Creek is the result of mine drainage and untreated and
improperly treated sewage. The stream has no known uses. By treating both the
mine drainage discharging to the creek at Phillips and the sewage from North
Union Township discharging to the creek and following the completion of
sewerage projects currently under construction, the major pollutional sources of
Redstone Creek will be eliminated.
2. Average concentrations of total iron and acidity in the mine drainage are 327
ppm and 293 ppm respectively. Flow measurements revealed an average
discharge of 5.x-5 million gallons per day. Redstone Creek at Waltersburg about
3.5 miles downstream from Phillips has a flow of 62 mgd and average total iron